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test result:
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This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.
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1 Liste verwendeter Prifmittel / Nummer /
Indication of used measuring equipment number
Prifmittel /

measuring equipment

Shaker RMS 3¢ 6000
Acceleration Sensor B&K 4383 11616
Battery Test System FuelCon Evaluator B 70468
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2. Test result
The Lithium Battery was tested in accordance to: UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5 Part
3-38.3.3f"

Test result
Condition T3: T4: T5: T7:
Vibration Shock External Overcharge
short
Passed Passed Passed
Passed
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3. Detailed test results
3.1 Test T3: Vibration

The Battery was firmly secured to the platform of the vibration machine without distorting the cells in such a manner as to faithfully transmit the vibration. The vibration was a
sinusoidal waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle was repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting positions of the battery.

From 7 Hz a peak acceleration of 1 gn was maintained until 18 Hz was reached. The amplitude was then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8 gnoccurs (50 Hz). The peak acceleration of 8 gn was then maintained until the frequency was increased to 200 Hz.

UN Manual of Tests and Criteria evaluation:

Sample : Walz 3025-A Before test After test Change quantity Evaluation

Leakage, venting,

Condition: After 25 Cycles disassembly,
ocv ocv Oocv rupture, fire, mass loss Verdict
[V] [V] [V] occurred
Sample 1 16,427 16,427 0,000 NO Pass
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3.2 Test T4: Shock

The Battery was secured to the testing machine by means of a rigid mount which supported the mounting surface of the test battery. The battery was subjected to a half-sine
shock of peak acceleration of 509~ and pulse duration of 6 milliseconds. The battery was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of each of three mutually perpendicular mounting positions of the battery for a total of 18 shocks.

UN Manual of Tests and Criteria evaluation:

Sample : Walz 3025-A Before test After test Change quantity Evaluation

Leakage, venting,

Condition: After 25 Cycles disassembly,
ocv ocv ocv rupture, fire, mass loss Verdict
[V] [V] [V] occurred
Sample f 16,427 16,425 -0,0002 NO Pass
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3.3 Test T5: External short circuit

The battery to be tested was temperature stabilized so that its external case temperature reached 55 + 2°C and then it was subjected to a short circuit condition with a total
external resistance of less 100mQ at 55 + 2°C. This short circuit condition was continued for at least one hour after the Battery external case temperature returned to 55 + 2°C.
The Battery was observed for a further six hours for the test to be concluded.

UN Manual of Tests and Criteria evaluation:

Sample : Walz 3025-A Evaluation

Leakage, venting,
disassembly,
rupture, fire occurred

Condition: After 25 Cycles
Verdict

Sample 1 NO Pass
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34 Test T7: Overcharge

The charge current was set to 31,2A; twice the manufacturers recommended maximum continuous charge current.

UN Manual of Tests and Criteria evaluation:

Sample : Walz 3025-A Evaluation

Leakage, venting,
disassembly,
rupture, fire occurred

Condition: After 25 Cycles
Verdict

Sample 2 NO Pass

-- End of test report --
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